

**PAIN CARE PROCEDURES
(PROCEED WITH CHECKED ORDERS ONLY)**

1. ☐ Admit to Day Surgery
2. ☐ Obtain Consent for Procedure
3. ☐ Have a new patient fill out pain diagram with current pain score (0-10)
4. ☐ Confirm NPO status and that patient has driver
5. ☐ Saline Lock if having Sedation
6. ☐ If Anesthesia IV LR @ TKO
7. Medications:
 - ☐ Diazepam (valium) 10 mg -chew & swallow prn for anxiety x 1
(hold for patients older than 60 or if allergic)
 - ☐ Other _____

Physician: _____ Date: _____ Time: _____

INTRAVENOUS SEDATION FOR INJECTION

1. ☐ Midazolam _____ mgs (1 mg/mL)
 2. ☐ Fentanyl _____ ml's (50 mcg/mL)
-

POST-INJECTION

1. ☐ Admit to Phase II / PACU
2. ☐ Vital Signs q 15 min x 2 or PRN
3. ☐ Note Pain score on admission and discharge from unit
4. ☐ Check injection site for hematoma, bleeding, etc.
5. ☐ Must void before discharge
6. ☐ May be discharged in 30 minutes if patient meets unit discharge criteria
7. ☐ Maintain NPO status, do not discharge until re-evaluation by M.D.
8. ☐ Discontinue IV/Heparin Lock after tolerating fluids
9. Medications:
 - ☐ Ondansetron (Zofran) 4 mg IVP Q4H PRN Nausea
 - ☐ Flumazenil (Romazicon) 0.2 mg IVP x1 PRN excessive sedation
 - ☐ Ketorolac (Toradol) 15 mg IV/IM x 1 PRN (for >65 years or adults <50kg)
 - ☐ Ketorolac (Toradol) 30 mg IV/IM x 1 PRN
 - ☐ Ketorolac (Toradol) 60 mg IM x 1 PRN
 - ☐ Hydrocodone/Acetaminophen 5/325mg 1 tablet PO Q4H PRN moderate pain,
2 tablets PO Q4H PRN severe pain
 - ☐ Other _____
10. ☐ Admit to floor.

Physician: _____ Date: _____ Time: _____